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TREATMENT TYPE: 

    Hemodialysis Treatment Duration:   hours    L as tolerated 
    Ultra Filtration  Duration:   hours    L as tolerated 
 

DIALYZER : 
    +160    BFR 500 mL/min        BFR mL/min 
      180    DFR 800 mL/min         DFR mL/min 
      200 
      Other:     
    

DIALYSIS BATH CONCENTRATE: 
       K+2                  Custom Solution:                                             K+ less than 3.5……….use 4K bath 
           Ca 2.5                    K+             K+ 3.4 to 4……………...use 3K bath

                                                                                                                                                              

           Bicarb 40 mEq                   Ca                                        K+ 4.1 to 5.5……………use 2K bath 
                                                             Bicarb ______ mEq                                            K+greater than 5.6…...use 1K bath                                   
                                                                                                    

     K+ less than or equal to 3.4…use 4K bath  
            K+ 3.5 to 4.4…………………… use 3K bath 
            K+ 4.5 to 5.5…………………… use 2K bath  
            K+5.6 to 6            ………………use 2K bath, then check with Dr. 
            K+ greater than 6……………   use 1K bath, then check with Dr.                                                    

                                                                             

              
 
DIALYSATE PRESCRIPTION:                  Sodium Program                     Ultra filtration Profile     

 Na   140                 Step     # 1   # 2 
 Temp – 36.5                Linear    # 3   # 4 
 Cold Dialusate   35.5               Exp. 

      
 MEDICATIONS: 
   Darbepoetin Alfa (ARANESP)    mcg IVP during dialysis 1 time / week 
   Paricalcitol (ZEMPLAR)     mcg IVP during dialysis 
   Venofer    mg IVP during dialysis 
   Carnitor    gm at the end of dialysis 
   Albumin    gm IVP or drip during dialysis – to be given the first 30 minutes of treatment 
   Mannitol    gm IVP or drip during dialysis – to be given the first 30 minutes of treatment 
               Metoclopramide (REGLAN) 10 mg slow IVP over 10 minutes for nausea and vomiting if allergic use: 
   Prochlorperazine (COMPAZINE) 10 mg IVP. MAX RATE: 5 mg/min. Slow IVP over 2 minutes.  
   Dyphenhydramine (BENADRYL) 25 mg IVP during dialysis 
   50% Dextrose slow IVP PRN to non-diabetic patients every 30 minutes – maximum of 2 doses 
   Nitroglycerin 1/150 every 5 minutes times 3 for BP greater than 110/70 
   Alteplase (CATHFLO) 2 mg per lumen (instilled for at least 30 minutes) for dialysis catheters with 
       inadequate blood flow rate of 200 mL/minute or less 
              Heparin 
  No Heparin, use 0.9% NS flushes, 100 mL every 30 minutes 
  Low Dose 1,000 unit Bolus, then 500 units / hour 
  Regular Dose 2,000 unit Bolus, then 1,000 units / hour 
  Tight Dose 2,000 unit Bolus 
 

LABS: 
 Pre Labs if not done:   Hepatitis Panel (on all new patients)    CBC   BMP   Albumin   Blood Cultures  Phos 
  
           OTHER ORDERS:  
                 
  Transfusion    units Packed Red Blood Cells 
 
  Follow protocol for Treatment of Hypertension/Hypovolemia/Cramps 
  Follow protocol for Blood Flow Rate Adjustment       
              
 

 
                            
Physician Signature      Date (required)    Time (required) 
 

               
Verbal / Telephone Orders by Nephrologist  RN    Date and Time (required) 

 

  
 
 
 
 
 

 

 
 

PATIENT  IDENTIFICATION 

 

   

McLaren Flint
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